SERIES MAN UAL

12RTG
Mig. No. 1692049
Mig. No. 1692094

36" Mower
Mig. No. 1691419

Download from Www.Somanuals.com. All Manuals Search And Download.



Product Kentiflcatlon:

When ordering parts, kesp your products serial number and manufacturer's number in mind. Variations may oocur in a part between
early & later mods! proxfucts, causing the product serial numbet to ba listed in the parts description whenever these variations oceur.
Recard your 1.0. numbers hem for qulek, fullre reference.

Product Mg, No. M Mawer Mig. No. SN
Aftentlon:

Standard torques appear in a chart at the end of the manual, while important individual torques are given on specific parts drawings.
CRITICAL and MAJORA notations paint out Tmportant facts o instructions which relate b personal safety and preper maching
operation. Any CRITICAL nofation [&} which may ap in this bock, pinpoints characteristics which, if not propery followed,

can create a safety hazard. Any MAJOR notation [T} which may appear in this book, marks characteristics which, [f net property

followed, may result in operating fallure, shortened product fife, or greatly reduced quelity of the unit. For your comverisnce, assembly
notes are incuded in parts drawings to assist in repair and assambly of unit.

SIMPLICITY BRAND PRODUCTS
OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE TCUCH-UP PAINT keeps equipment in showroom condition.
OILS & ARDITIVES. . Spray Cans | Guarts | Daubers-12 Per Cin,
:’f.ﬁaa:l :.;n;;:m Gear Cil: Required for protection of brass gears For Products Bult After 8f1/29,
+Cold Weather Worm Gear Oll for snowthrewers with warm EESP %TE- 1685612 ;ﬁ‘%r%m

gear drive. B Oz. Bottte, Part #1704636, Case of 12-8 Oz 2. Can 1885611 Deep Or.,
Mult-Purpage Hydreulle/Transmisslon Ol for use in mast ‘Gless Black”™ 1685641 | N/A
hydraulic =pphications, and hydrostatic transmissions. Specific 13 Oz. Gan 1635633
Simplicity applications: All hydrostatic trmsmissions, all bevel gear | C2se 12 Cans 1685640
cases. Gage of 12 Guarts, Part #1685516, 2-1/2 Gallen Gon- “White* 585032 | Sec Above
tainer, Part #1685538, 13 Oz, Can 103046
SAE 5W-30 SF/CD Cold Weather Engine €l for use in ali four Case 12 Cans 1685178

cycla and dlesel engines at 30° temp. and under. Caga of 12
quarta, Part #1685578.

SAE 15W-40 SFICD Engine Ol for gas and diesel engines, warm
weather; see engine manutacturer recommendations. Case of 12
quarts, Part #1685554.

SAE 50W SG/CC Delergent Engine Ofl for use in four cycie lawn
and garden engines at oparating temp. of 32° and above. Also
recommended for use in hydrestatic transmissions where 30W ol
ks specified. Case of 12 quarta, Part #1865658.

DEGREASER, DEGRIMER, PARTS CLEANER removes greasse,
oil, dirt and grime without harming paint or decals.

Consult decal on equipment for proper color.

1 Quart wiTriqger Spray 1685618
1 Giallon Bottle 16885827
Extension Sprayer for
Gallon Bottle 1685603
AVAILABLE ACCESSORIES:
I:}ESIGNER SEAT COVERS are double stitched, easy care HOUR METER KIT, Part #1685510.
vinyl. Keeps now seats new, makes wormn seats look now. GREASE QUN KIT has 12" fleadble hose to get into tight
Small Seat Caver w/Pocket, Part #16855430, Fits all Rear spots with ease. Kit contains: gun and -8 OZ twbe of
Engina Riders, FC, RT Serias Tractors, grease. Part #1655510. For replacement tube, order
Large Seat Cover wiPocket, Pert #1885531, Fits &ll 12.5 Part #103077.
816 LT and GT Serieg Tractors. CHROME "Mcon* Hubcaps
Seat Cover, Part #1685577. Fits all 18 & 20 GTH Tractors. 4* Rim ' 163114
PNEUMATIC TIRE SEAL seals all leaks including beadl leaks 5" Rim 156210
and punctures up to 316 inch diametets. Pravents fiats for 8" Rim . 156211
tread life of tire. Available in following amounts. 10" Rim iee77ee

i 154505
Case of 12 -11 Oz, Tubes 1685537 12°Rim

Case of 24 -11 Oz Tubes 1685525
5 Gallon Fall 1685527

Extend Equipment Life - Use Only Genuine Efmpifcﬂy Parts & Accessories
Avallable at Your Local Simplicity Dealer

Download from Www.Somanuals.com. All Manuals Search And Download.

O

A



Table of Contents

FAAME GROUP ..
Frame, Wrapper: Draw Ear Fcumast Supparts LrI’tHandle
PTO Assy.; Up-Staps; Latch Assy.

FAONT AXLE GRQUP ., D
Brake Lever Assy.; Support Assy A:ada Assy Spmd]es Tle Hod Grease Frtnngs

STEERING & FRONT WHEEL GROUP .. TV - |
Steering Plate; Steoring Wheel; Bal! Joint ﬁ.ssy . Drag Lmk Assy ;
Wheel & Tire Assy.; Hub Caps

ENGINE GAQUP .. TR . {
Chaoke Control; Engine, Engrne F}'ullnslg,lr Assy Mufﬂer Extensmn .&ssy D:] Draln F'lpe

REAR TIRES & DRIVE GROUP {1692049 only) ... N |1
Transmission Support; ™" Belt; Shift Rod: Whesl & Tre Assy

REAR TIRES & DRIVE GROUP {1692094 only) ... . R 12
Transmission Support; "W Belt; Shift Rod: Wheal &Tlre Assy

BRAKE & CLUTCH .. s S — - ]
Cluteh Ann Assy,; ldler F'ullay, Spnngs & Gunda’s Braka Flud & Gum’e, Faot Padal

ELECTRICAL GROUFP ., . —— | -
Ignition Switch; Wiring Ha.mess Salenuld Glmurt Breaker Batten_.r. DSt Inter{ack Module

HOOD, GRILLE & DASH GROUP ... S | .
Dash Board, Fuel Tank & Hose, Gnl!e. Ho:n:l & Slda F'anels

Seat; Springs; Hinges: Supports Deck

38" MOWER, DECK & ARBOR GROUP .. -
Pulley Azsy.; Shlelds; Bearings; Deﬂector Shaﬂs Eafﬂe

36" CLUTCH & AOLLER SUPPOQRT GROUP.....cco et vrer s snasins
Brake Levar, Suppott & Rod Assy.; Quadrant Assy.

35" ROLLER & MISC. GROUP... -
W' Belt; Lift Chain; Control Lever F‘Tl‘:lI Flod LlftFl::rd CIEUIS

PEERLESS TRANSAXLE MODEL 01013 {used on 1692049 1racton) .. eerescemermr rssvmsersssassensians 28
PEERLESS TRANSAXLE MODEL 930-039 {used on 1692094 tractor) ... S 32
TORGUE SPECIFICATIONS ... ssass thssmsemecs e e sems sremsass s sassrssasn s senece s ecececee . NG10€ Btk Cover

*Eariy/Later Madels are determined by identifying deseriptions on parts [ist pages.

1

Download from Www.Somanuals.com. All Manuals Search And Download.



simﬂl icit| H Frame Group

Mount support (Rel. No.
33) weing fronl bole,

MOTE; Use standard hardware
torque spec, chart ynless
aotherwvlsa nited.

Download from Www.Somanuals.com. All Manuals Search And Download.



Alf Modeals

Frame Group Sfmplfcify

Ref. Part
Mo, Mo, Gy, Description
1 1654707 1 BRACE, Seat
2 1924856 g SCREW, Taplite, 5/16-18x1/2
3 1TOZE27 1 SUPPORT, Axde Wrapper
4 1685550 1 BAR, Draw
5 1921210 B CAPSCREW, Hex, 3816 x1
] 1916985 a LOCKWASHER, 3/8
7 1915950 10 NUT, Hext, 3/2-16
B 521965 3 CAPSCHEW, Hex, 3/8-16x 3/4
9 172038 2 KNOE, Handle
10 1685412 i HANDLE, Lift
11 e 71 1 WASHER
i2 1703805 1 HLIPBING, 1/2
13 1701314 1 SFRING, Torsion
14 158369 2 RING, Retaining
15 1700670 1 BRACKET, Seat Latch
16 1673511 1 SPRING, Extengion
17 1636754 1 BAR, Supparnt
18 1656755 1 ARM, Support
18 1921859 3 CAPSCREW, Hex, 1/4-20x 5/B
20 1654753 1 SUFPPOHT, Cluteh
21 1701268 1 ROD, Lateh
22 1916622 3 NUT, Hex, 1f4-20
23 17024852 i HANDILE ASSY., FTO Clutch
24 1675308 2 CUpF
25 1679538 2 FOOTREST
28 1921232 14 CAPSCREW, Hex, SM&6-18x 3/4
27 1917386 14 LOCKWASHER, 5A16
28 1917372 14 NUT, Hex, Full, 518-1B {Qty. 18 on B HFY
23 1684847 5 SCHEW, Taplite, SA6-18x 3/4
30 1855076 2 BRACE, Axle Support
k=] | 1684034 1 SUPPCORT, Axe
az 1513381 1 WASHER, Flaln, 11/32-1 x 10 Ga.
ki 1665803 i SUPPCORT
34 1672118 1 STOP, Balt
a5 1665812 1 STOP, Belt
35 1919326 2 WASHER, 11/32
ar 1930595 1 CAPSCREW, Hex Flange Hd,, /1818 x 1-1/4
28 1656791 1 SUPPORT
29 1702626 1 FRAME
40 1925003 2 SCREW, Taptite, 1/4-20x 1/2
41 1823325 2 CAFSCREW, Hex, SAB-18 x 7/8
42 1827557 3 LOCKNUT, Hex, Flange Whiz, 5/18-18
43 1921318 1 WASHER
44 1704505 1 BUSHING
12 1703805 1 KLIPRING, 1/2
3

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily Front Axte Group

A-TT1E13

Bef. No. 9 includes
Ref. Mos. 7, 8.

25

x“’%
Lube spindle thru filtings

with grease (2 places).

loroque to
45-82 ft. Ibs.

18

22
) 13

Son Steering &
Front Wheel Group.

HOTE: Use standard hardwara
rgue spac. chart unless
otherwise noted.

ke
i

4

Download from Www.Somanuals.com. All Manuals Search And Download.



Al Madals

] - S
Front Axie Group Simplicily
Raf. Part
MNo. No. Oty, Description
1 1665864 1 LEVER ASSY., Brake
2 1664847 5 SCREW, Taptite, 516-1Bx 3/4
3 1 SUPPOHT ASEY., Ade, Rear (Sea Ref. No. 4)
4q 1BESE01 1 SUPPCHT ASEY., Rear {Incl. Ref. No. 5)
5 1663114 1 BUSHING
3] 1811710 2 KLIPRING, Ext, 34
7 176440 4 BLUSHING
8 1 AXLE SUB ASSY, (See Raf, No, 8
2] 1611708 1 AXLE ASSY., Front
{Incl. Ref. Nos., 7 & &)
10 921133 2 FITTING, Lube, Drive Type
11 1960114 2 WASHER
12 1611703 1 SPINDLE ASSY., RH. {12 HF)
13 1830651 2 LOCKNUT, Hex, 3/B-16
14 1921525 1 CAPSCREW, Hex, 1/2-12 x 1-3/4 {Gr. 8)
15 1024361 2 WASHER
16 1671260 1 SPACER
17 1060362 1 LOCKNUT, Hex Flange Lock, 1/2-13
18 1611715 1 TIE ADD ASSY.
19 170518 1 SPINGLE A58Y,, LH.
20 1960020 1 WASHER
21 1817372 1 NUT, Hex, 5M15-18
22 1924540 2 WASHER, 3/8
23 1919326 1 WASHER
24 1668147 1 GUICE, Drag Link
25 1921333 1 CAPSCHEW, Hex Hd., 5fi6-18x 1
28 1611705 2 SPACER
27 1821210 2 CAPSCHEW, 3/8-18 %1
2B 1930245 1 LOCKNUT, Center, 1/2-20

5

Download from Www.Somanuals.com. All Manuals Search And Download.



SFmplinﬂy Stearing & Front Whsel Group

AstB

Tarqua to
i0 it ibs.

-~
7 Coat goar
}Z F tecth with greassa,

a?‘x}(m
E@Jr
4

= Torgue to
13-19 ft, |bs.

Torque o 17-23
131 Ibs.

——9%

San Mote No. 1

NOTE MO, 1
Logsen jam aut (Ref. Mg, 18) and
index draglink (Ref. Mo, 28] o
corrcot angle: lorqua jam nuk to 29
13 fi. lhs.

Hetainlng ring musl be
properly seated in groove.

WOTE; Use standard hardware
torque spec. chart unless
atharwise noted.

6

Download from Www.Somanuals.com. All Manuals Search And Download.



Alf Models

Stearing & Front Wheef Group sr""ﬂlh”y

Ref. Part
No. No, Qty. Descripdon
1 1821332 4 CAPSCREW, 51618 x 34
2 1667513 1 TOP PLATE, Steering
3 1664030 1 TUBE {For Service Only)
4 1701286 1 SHAFT ASBY., Steering
5 176440 4 BUSHING
& 1667622 1 KEY
¥ 1928721 2 SETECREW, 5fig-18x 1/2
B 1675388 1 GEAR, Stesning
a 1685432 1 LINK ASSY., Drag {Incl. Ref. Nos. 18, 28 & 25)
10 1652743 1 BASE PLATE, Steering
11 1835048 4 LOCKNUT, Range, Whiz, 5/16-18
12 1674076 1 ROD, Steering
13 1668827 1 LOCKNUT, Canter, 3/8-24
14 1857017 1 CAP, SBteering Wheal
15 1673333 2 CAP, Hub, Threaded
16 1923382 1 LOCKMUT, Hex, 51618
17 1670285 1 WHEEL, Stssiing
18 191 o282 1 NUT, Jam, 1/2-20
19 161110 2 KLIPRING, BExt., 3f4
20 wE0202 2 WASHER
21 167983 4 BEARING, 1.38 0.0,
22 1705376 2 WHEEL & TIRE ASSY., 15 x 6.00-5 {Turf-Saver)
(Includes Ref. Nos, 21, 23, 24, 25)
23 1705377 2 WHEEL, wiBearings, 15 % 8.0
24 1653618 2 TIRE {Carligle) 15 x 6.00-6 Turf-Saver
25 172353 2 STEM, Valve
25 1919326 2 WASHER, Plain, 16
27 1925880 1 BOLT, Hex, 51618 x 3-1/2
28 1705437 1 BALL JOINT ASSY., 1/2-20 Thrd. Stud.
23 1 LIMNK, Drag (Mot Serviced Saparately. See Ref. No. §)
30 1671737 1 BUSHING
H 1930245 1 LOCKNUT, Center, 1/2-20

HOTE; Simplicity Pneumatic Tire Sealant can be used in place of tubes to stop rfim [eeks and
fili small punciures. See inglde frent caver for part numbers of tubes and cases.

7

Download from Www.Somanuals.com. All Manuals Search And Download.



ﬁﬂp’iﬂify Engine Group

A-2T

26 A.H. Fear.
Apply VG-3 @_ > ZinG plated

sedlant to threads. 75 for greunding.
Locknut ta englaa. | @‘_

Torguo b 7-11 fi. |bg, {2 placas)

8 o
[ Apply anti- |
H
|
| Coat with gresse before assembly.

|
|
|
|
I
|
I
salza lubricant |
1
|
1

to crankshaft. @—-—-5

e
R.H. FranL 3 LH.Front, _gf (&

24 “--.______-_‘ Torque 1o
2030 ft. Ihs

{4 placas).

H.H. Fear.
Zine plated
fer grounding.

For & HP muffiar, refer
o engina manufacturer's
parts manual,

NOTE: Llaa standard hardware
lorque spec. chart unless
otherwise noted.

Download from Www.Somanuals.com. All Manuals Search And Download.



Aft Madels

Simplicily

Engine Group
Red. Part
N, No. cty Dageription
1 1 EMNGINE, 125 HP
2 165E0595 1 KNOCB, Throttls
3 1707388 i CONTROL ASSY., Throttle
4 8e0241 2 RIVET, Pap, 1/4
5 15924356 & WASHER, Plaln, 3/8
& 172844 2 STOP, Beit
K 1924840 pe WASHER, 1332
8 1830598 3 SCREW, Taplite, 3/8-16 x 1-i/2
=] 1674163 1 FULLEY ASSY., Engine
io 1518199 1 LOCKWASHER, 7/t6
11 1928038 1 CAFSCREW, Hex, TA8-20x 1-1/4
12 1917372 3 NUT, Hex, 511615 {Qty. 2 on 8 HPY
13 1917358 5 LOCKWASHER, 5116 (Qty. 2 on B HPY
4 1500848 1 MUFFLER
i3 1675183 1 CLAMP
16 1555860 1 PIPE, Exhaust
17 16850670 1 GASKET, Muffisr
18 1921332 2 SCHEW, Whizlock, 5/16-18 x 3/4
19 1667346 1 CAP, Pipe
20 16580532 1 FIPE, Cil Drain {Incl. Bef. Nos. 18 & 21)
21 19328449 1 LOCKMUT
22 1831342 1 BOLT, Camiage 5ME6- 18X 2-34Gr. 5
23 1919326 1 YWASHER
24 BE036T 1 BCREW, Taptile, FR-18x 2, Finc Piid.
25 20427 1 LOCEWASHER, Ext., 38, Zinc Flitd,
268 916950 1 NUT, Hex Jam Leck, 3/8-18, Zinc Pitd.

9

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily Rear Tires & Drive Group

A48

———
- ~ha I

4 i 1 hy
Bl ta .25 + 03 clearance ||

= ;# ' -
. |J Ei I,:
. R B ,@ A
i between pulley hub & snap bl j b rll' E ' .-l
m Retaining ring raust B8 ring on trans. 1 T P F v f.] k }\
. |‘§ i ¥

properly seated in

I . I &
grocve, -? | || . d P 5
43 | !L e !
) |
: I Torque o I
I . 1a-a ft. Ibs.
1 e |
|
I
|
"l

Slide each brkl.
{FRed, Moo i)
towards & of trans.

Apnly anti-seize [ubricant
to axles helore Asaembling
wheels.

12 25?0\\

Torque to
Larque spec. chart unless 11-17 R Lbs.

otherwise noted,

MOTE: Use standard hardwaes

{4 places).
10

Download from Www.Somanuals.com. All Manuals Search And Download.



M. No. 1692049

Rear Tires & Drive Group

Simplicily

Ref. Part
Ngo. Mo. oy, Description
1 1665598 1 W BELT
2 1297372 3 WUT, Hex, 5f1&-18
3 1917356 3 LOCIKWASHER, 518
4 1666709 1 STQP, Belt
5 1919326 5 WASHER, 11f22
5 1921333 1 CAPSCREW, Hex, 5M16-18x 1
7 1686593 1 PULLEY ASSY., Tranzmission
g 1830540 2 SETSCREW, 5A16-1Bx 58
a 1828352 8 LOGCKNUT, Hex, Flange, 3f8-18
10 1820415 1 CAPSCREW, Mex, 38-16x 1-1/4
11 1916965 2 LOCKWASHER, 3/8
12 1921210 ¥ CAPZCREW, Hex 3/f8-16 x1
13 1666632 2 SUPFORT, Transmission, Rear
14 1821719 4 CAPSCREW, Hex, SM16-18 x 2-1/4
14 1830651 1 LOCKNUT, Hex, 3/8-16
16 205123 1 KEY, Woodmuff, #5
17 BR21042 2 KEY, aMex3fen 1-1/2
18 1860114 2 WAZHER, 15 Ga
19 1867181 1 SPACER
20 1657182 1 SPACER
21 * 1 TRANSAXLE, 5 Speed, Peerleszs
22 1666631 1 SUPPOHT, Transmission, Frant
23 1920427 1 LOCKWASHER, BExt
24 12189438 7] LOCKNUT, 5f15-18
25 1830601 4 SCREW, Taptite, SHME-18x5/8
26 1EGE897 2 SPACER
27 TEEEES 1 1 RGD, Shity
28 8021050 1 KMOH, Ball, Shift
24 1820234 1 CAPSCREW, Hex, 1/4-28 % 5/8
kcla| 1916964 1 LOCKWASHER, 1/4
31 1921314 1 WASHER, Piain, 932
22 1866638 1 LINK, Shift, Lower
33 1666635 1 SHIFT LINK ASSY., Upper
- 1673244 2 WHEEL & TIRE ASSY., 18 x B.50-8 (Turf Saver tra)
35 1655316 2 TIRE {Carlisle} 18 x 8.50-8 {Turf Saver firg)
35 172353 2 VALVE STEM & CAP
37 1673245 2 WHEEL ASSY.
38 g27784 2 E-RING
a4 19G01E0 2 WaASHER
40 1673333 2 CAP, Hub, Threaded
41 158499 2 BELT STOP
42 19218977 £ CAPSCAREW, Hex, 5f18-18x1-1/4

* Order Peerless parts from your autherized Tecumseh Digtrlbutor, See pages 28 thru 21 for

Service Parts,

11

Download from Www.Somanuals.com. All Manuals Search And Download.



siMFliﬂi’” Rear Tires & Drive Group

=gaTo

Attach o [hside
of rear wrapper.

batwean pulley hub & sneg
rng on trans,
Retaining ring must be

prapery seated in

Torque to
14-21 &, Ibs,

Slide sach brkt.
(Ref. Ko, 13)
towards § of trans.

Apply anti-seize ubricant
iz rdes balore assembling
wheels.

Tarqua be 11-17 #t lbs,
WOTE: Use standard hardwara (4 places),
1orque spac, charl unlass

otherwlse noted.

12

Download from Www.Somanuals.com. All Manuals Search And Download.




Mig. No. 1692094

Rear Tires & Drive Group

Simplicily

Ref. Part
No. Mo. Gty. Dezcriptlon
1 1703114 1 "W BELT
2 1917372 3 NUT, Hex, SHE-18
3 1917356 3 LOCKWASHER, 5/18
4 1886708 1 STOP, Belt
L 191532 3 WASHER, 11/32
& 1021333 1 CAPSCREW, Hex, 515-18%1
7 1666693 1 FULLEY ASSY., Transmission
& 1830540 2 SETSCREW, sME-18 x 58
] 1928352 g LOCKNUT, Hex, Flange, 3818
10 1820415 i CAPSCREW, Hex, 3/B-16 % 1-1/4
11 1916965 ] LOCKWASHER, 38
12 1921210 ] CAPSCREW, Hax 3318 x1
13 1666632 2 SUFFCRT, Transmission, FHear
14 18921719 4 CAPSCREW, Hex, 5/16-18x 2-1/4
15 1930651 1 LOCKNUT, Hex, 3/3-18
16 205123 1 KEY, Wioodndf, #9
17 8221042 2 KEY, 3116 x 3f15x 1-1/2
18 1960027 4 WASHER, Rev. Plnlon
19 1921977 3 CAPSCREW, Hex, 5M&-18x1-1/4
20 16582180 1 SFACER
21 * 1 TRAMSAXLE, § Speed, Peerless
22 1586531 1 SUFFORT, Transmission, Front
23 1920427 1 LOCKWASHER, Ext
24 19158438 4 LOCKNUT, 511818
23 1830601 2 SCREW, Taptite, 5/16-18 x 5/8
28 1705580 1 SPACER, Special
27 1708408 1 RCD, Shift
28 B 1050 1 KINOB, Ball, Shift
23 1922234 1 CAPSCREW, Hex, 1/4-28 x 5/8
30 1915954 1 LOCKWASHER, 1/4
3 1921319 1 WASHER, Plain, 9/32
32 1656538 1 LMK, Shift, Lower
33 1708022 1 SHIFT LINK ASSY., Upper
3 1673244 2 WHEEL & TIRE ASSY., 18 % 8.50-8 (Turf Saver tire}
35 1655918 2 TIRE {Carlisle) 18 % 8.50-8 {Turf Saver tire)
35 172353 2 VALVE STEM & CAP
37 1673245 2 WHEEL ASSY.
38 H2TTo4 2 E-RING
34 123601680 4 WASHER
40 1673333 2 CAP, Hub, Threaded
41 158498 2 BELT STCOP
4z 1$1 8186 1 P, Quick
43 1218447 1 PN, Cottar
44 1535048 1 NUT, Hex Flange Hd., 5f16-18
45 1705463 1 BRACKET, Pulley
48 1708029 ] PULLEY, [dler, “v"
a7 1708221 i BELT 8TCP
48 1676375 i SPACER
49 1823755 3 WasHER
o} 1821873 i CAPSCREW, 3/2-18 X 2-3/4
o1 13189540 3 NUT, Hex, 3/8-186
b2 18248440 1 WASHER, 13/32

* Order Pearless parts from your autherized Tecumseh Distributar. See pages 32 thru 35 for
Service Parts,

3

Download from Www.Somanuals.com. All Manuals Search And Download.



SI.ﬂl’Fliﬂi’y Brake & Clirtch Group

5D

Between frame &
head of stud.

Idler As=y. must pivet fresly with
15 maximun: end play,

Grease pedal shaft and

irser daum par (Hed, NoJ}
into pedal groove before
assambling pedal (Ref. Mo, 29). i E/C‘EJ

21

Clutzh Red

Install n lewer

16 beake cam lover
hobs,

Brake Rod
Small end of spting

24
33 Heok in slatin frame.
23
72
Grease
T
i -

T,
[nadall in upper " R, No. 19 mounts I Gluteh Lover Assy,
hole an sluteh ) 4 (e Front Ale Groug) o Moo roeata]
pedal assy. Eu'rn.f L8 enly.

e -11 l."‘

- 20 N /
., o o
27 e o
B LY he
e 3 ST
A ralnirwm of twe full threads ‘-.."_"_ "-1 ./ .'" 19
must extand thru nut after assy. -__1_‘“‘ SR
Usad on Mig. No. .,*;‘/‘-\_,'.:
1692049 only. : Yot

HOTE: Use standar] hardwars
tefous spac, chart unlazs
ctherwise noted.

14

Download from Www.Somanuals.com. All Manuals Search And Download.



Afl Models

Brake & Clidch Group

Simplicily

Ref, Part
Nz, Ngz. Gy, Descripticn
1 1918213 1 NUT, Hex, 7116-14
2 1M 5199 1 LOCKWASHER, 716
] 157273 1 STUD
q 1M Bd47 3 PN, Cotter [y, 2 used on 1692004)
2 1919325 3 WASHER, 11/32
& 1921969 1 CAPSCAREW, 3/8-16 % 1-1)2
7 1653076 1 [DLEA ASSY.
a 15924840 1 WASHER, Plain, 516
g 1666294 1 SPACER
10 1685150 1 PULLEY ASSY.
11 1677135 1 GUARD, Spring
12 1916965 1 LOCKWASHER, 3/8
13 1818550 1 HUT, Hex, 3/8-18
14 19240585 1 LOCKNUT, Hex, 7158-14
15 1659108 1 SPRING, Tension
16 16E6E56 1 RAOD, Brake
17 1663138 1 GUIDE, Red
18 1923262 1 LOCKNUT, Hex (Used on 1682049 only)
19 1666729 1 SPHING, Retumn
20 1935048 1 LOCKMNUT, Hex, Flange, 5/16-18
21 1663138 1 SFRING, (Used on 1692042 only)
1708226 1 SPRING, {Used on 1892084 only)
az 1818438 2 LOCKNUT, 518-18
23 1657222 1 GUIDE ASSY., Rod
24 15704 1 SPRING, Compression
25 5191022 1 COLLAR, Set
25 1928804 1 SETSCREW, 1/4-20x 3f2
27 1702156 i RO, Clutch
25 16509907 1 DAMPER, Rubber
28 15656852 1 PEDAL, Foot
30 1656854 i PLATE, Endd
]| 18274249 2 SCREW, Taptite, 1/4-20 x 5/8
a3z 1822755 1 WASHER, Flzin
33 17068228 1 SPACER, {ised on 1692084 only)

15

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily

Elecirical Group
11174
Shids baot ever
temminal aflsr securing
te Bakmry.

4 shewn, Mardin
K1 mgdule may alsa
34 b ez,

Placa end of

hazs thiough
helm B frame.
e
To Headlight
Swilch (Red. No. 4},
g . 52 15
16 ‘ o 9 i = To MNeubaf
. ¢ o "y o Start Switch
@_‘}’_\f To Starter ‘.‘ -~ s ~
e Molor. e “‘.‘ e “'\
- b
e ) 7
f Engine ground, 1
ey
~) m-';.-- ?\? > P
Maunts to S AN 8 o )
kwer RM. g . 7 Te PTO
m :':EE: B S, S, A Switch
Rivot point 5
13 10
% Ta Alternator
NOTE: Use standard hardwere
I;gnﬂo torque spac. chart unless

atherwize noted.

16

Download from Www.Somanuals.com. All Manuals Search And Download.



Aft Models

Simplicily

Electrical Group
Ret. Part
MNo. No. Cty. Cescription
1 1659831 1 HOLD DCWIN, Battery
2 1921315 2 WASHER, 3/32
3 1700472 a R0, Battery Hold Down
4 122184 1 SWITCH, Headlight
= 1603818 1 CABLE, Ground
& 1704345 2 MUT, Relainer, 1/4-20
7 1922477 3 SCREW, Tapfite, #10-24 x 1/2
8 1701580 2 SWITCH, PTC and Neutral
L=} ¥ 1FOPTEY 1 HARNESS, Witing [6pin connecior)
1 GR5AG4 1 HABNESS, Witing [6-pin connectar with adapter Kity
1a 832747 1 TIE, SelfLocking
11 1704581 1 WENT CAP, Battery
12 1704583 1 HOSE, Drain
13 1703484 1 CABLE, Ground
14 1927426 =3 SCREW, Taptite, 1/4-20x 3/8
15 165073 1 CUP, Wira
16 122023 1 COVER, Terminal
17 1701522 1 CABLE
18 1917356 2 LOCKWASHER, 516
19 1520263 z MUT, Hex, 5/16-24
20 1665237 ] WIRE ASSY.
21 1RE5238 1 CIRCUIT BREAKER
2z 927425 2 SCREW, Taptits, 1/4-20 x 5/8. Zing Pitd.
23 1635280 1 SOLENCID
24 ¥ 1775 1 MODULE, DS! Imterlock, Seat Switch (6-pin connector)
1885458 1 MODULE, D31 Interlock, Seat Switch
(&-pin connector with adapter kit)
25 181 6G= 2 NUT, Hex, 1f4-20
28 1916964 2 LOCEWASHER, 1/4
27 1685215 1 BATTERY, 30 Amp,
a8 192334 2 CAPSCREW, Hex Hd,, 1/4-20 x 3/4
258 1821314 2 WASHER, 1/4 1.0
20 1677294 i BOOT, Insulator
a1 1679006 1 SWITCH
32 9184606 1 LOCKWASHER, Intemal, 572
33 122234 1 ADAPTOR, Mut
34 122203 1 KEYS
a5 1674244 1 SWITCH, lgnition {Incl. Ref. Nos, 31, 32, 33 & 3
36 1701555 1 QUADRANT, Shift

*Usad on Mig. Mo, 1682004 after Serial No. 1510,
*Uzed on all Mg, No. 16892040 and bily. Mo, 1692094 befora Serial Ne, 1511,

17

Download from Www.Somanuals.com. All Manuals Search And Download.



stmplm'ly Hood, Gritle & Dash Group

A-TrED

Torgue to
A0-33 in. lbs.

Brace (Ref. no. 13)

(6 placos). Used 1o

mount

'l. must b assemblod
y Targue to ) paraliel to this
21’ 80-120 in, |bs. TN 13 surface,

28
H—

2 Torgue to

14-21 in. Ibs.

\ {B plages) Torgua 1g
}( 19 M,M 20-30 it [Ees.
i | -~ (6 places)
B ﬁ\ 20
g 23

) Cut ta
12"
21

MOTE: Use slandard hardware ]9
torgue spec, chart unless
olharwise noled,

18

Download from Www.Somanuals.com. All Manuals Search And Download.



Alf Models

Hood, Gritle & Dash Group simplicily

Ref. Part
MNa. No. Gy, Descriplion
i 11252 1 CAP, wiGas Gauge
2 1672630 1 DASHBOARD, Top
3 1921981 2 CAPSCREW, Hax, 1/4-20x 1-1/4
4 1821318 2 WASHER, t/4
5 1672123 2 ECHBING, Lower Dash
8 1676860 2 SCREW, Hex Washer Hd,, 1/4-14 x 5/8
v 1664837 i WASHER, Foam
B i FUEL TANK {Sea Raf. No. 11)
9 1654930 i BUSHING
10 1668447 i FTTING
11 1685257 1 TANK ASSY., Fuel {Hef No. 11 incl.
Ref. Nos. 8, 9, 10, 15 Qty. 1 & 20}
12 173335 2 PAD
13 1665301 1 BRACE
14 1707393 1 DASHBOARD, Bottom
1% 25582 2 SCREW, Taptite, 1/4-20x 3f4
16 1929783 L) SCREW, Taptits, 1/4-20x1
17 1831704 2] LOCKWASHER, Chish, 1/4
18 1923358 2 LOCKMUT, Hex, 1/4-20
it 1860112 4 CLAMP, Hose
20 1676861 1 HOSE, Fuel, 45" lany {Cut ta iength nesdad - See notes
on page 28)
21 173208 1 FILTER, Fuel
22 1860108 B SCREW, Plastite, 1/4x 1
23 1860034 [ SCREW, Plastite, #10-14 % 1/2
24 1656793 1 SCREEN
25 1885241 1 GRILLE {inel, Ref. No. 28]
26 1656752 2 BOLT, Shoulder, SA6-18 % 7/8
27 1935048 2 LOCKNUT, Flange, Whiz, 5/16-1B
28 1658787 1 PANEL ASSY., LH.
29 1E56VER 1 EAMNEL ASSY  R.H.
a0 1921958 4 CAPSCREW, Hex, 1/4-20 x1/2
HN 191594 4 LOCKWASHER, /4
a2 15918622 4 MUT, Hex, 1/4-20
33 1656774 1 IO
3 1667248 4 CUP, Canoe
19

Download from Www.Somanuals.com. All Manuals Search And Download.



simplicily Seat & Deck Group

A-*m1307

Zeal supports must
pivot fraaly when
assembled.

NOTE: Use standard hardware
torquea spec. chart unleas
otherwise noted.

20

Download from Www.Somanuals.com. All Manuals Search And Download.



All Models

Seat & Deck Group
Fef, Part
No. No. Gity. Description
1 1700618 1 SEAT
2 1919326 B WASHER, Plain, 5/16
3 1421332 B4 CAPSCHEW, Hex, 5/116-12 x 3/8
4 1702690 1 DECHK, Seat
5 1668691 2 COVER, Wire
G 170742 z BUMPER, Flug
7 17736 1 SUFPORT, Seat, A.H.
B 1919438 2 LOCKNUT, Hex, &ft6-18
L] 1666630 2 SPRING, Seat
10 1701737 1 SUPFORT, Seat, L.H,
11 1927557 8 NUT, Hex, Flange Whizlock, 5/17-18
12 1930651 4 LOCKNUT, Hex, 3/8-16
13 1928729 2 SCHEW, Hex, Taplite, 518-16 x 5/6
14 1668834 1 PANEL, Shift
15 1701560 2 HINGE, Lowet
16 1701559 2 HINGE, Upper
17 1923701 2 CAPSCREW, Hex, 3f8-16x 2
18 1917972 2 NUT, Hex, Full, 5/1€.18
19 1703373 1 SWITCH, Seat
20 1701229 1 BUSHING, Snap
21 gan222 2 CLIP
22 1921880 2 LOCHKWASHER, 1/4 Ext. Teoth
23 1560357 2 SCREW, Ad. Hd., 1/4-20 x 3f4
24 17Mzs2 2 SEAT LATCH ASSY.
25 1931333 2 BOLT, Carriage, 8M6-18x 34
26 1917356 2 LOCKWASHER, 516

21

Download from Www.Somanuals.com. All Manuals Search And Download.

Simplicily



sfmplil:ﬂy 36" Mower Deck & Arbar Group

Torque e .[
50 to 7O . lbs.

{2 paces)

24—%— Targua lo
80t 7O . Ibs.

Apply gasket former 1o
1his surface, unlsss foam
gagket (Raf, No, 43}

Tn rque to is used.
15-19 H. Ibs.

(12 plages)

Torque to
5010 70 ft. ba,
{2 places)

HNOTE: Use standard hardwarg
torque spec, chart unless
olherwisa notad,

22

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1691419

Simplicily

36" Mower Deck & Arbor Grotp
Ref. Part
No, No. Oty DBesoription
1 1930585 2 CAPSCREW, HeHd., 7/16-14 x 3-1/2
e 1918195 ! LOCKWASHER, 7/1&
3 1233263 z WASHER, 29/84 x1-1/4 x 1/4
4 1673109 1 PLILLEY ASSY.
5 1657969 2 SHIELD, Bearing, Upper
6 16855729 2 ARBOR HOUSING, Top
7 108202 4 BEARING
8 1685245 2 SHAFT, Arbier fIncl. Ret. Mo, 20)
9 1685251 2 SHAFT & BEARING ASSY. (Incl. Ref Nos, 7 [Qty. 2), 8,
20&43)
10 1703273 2 ARBOR HOUSING ASSY., Bottom (Ingl, Ref. Mo, 12)
1M 1821277 a MUT, Hex, Flanga Whizlock, 5f18-18
12 1704314 2 GREASE FITTING
13 16851702 1 HQUSING, 36" {Incl. Safety Decals)
14 1657660 1 STOP, Balt
15 1918326 2 WASHER, 11/32
18 1702150 1 DEFLECTOR
17 18921211 a2 MNUT, Hex, Flanges Whizlock, 3/f&-15
1B 15924940 2 WASHER, 13/32
19 1931348 2 BOLT, Carriage, 3/8-16 x 3/4
20 16872132 2 COLLAR, Arbar
21 1700230 2 WASHER, Shim
a2 1700228 2 SHIELD, Grass
23 182577 2 ADAPTOR, Blade
24 1530584 1 CAPSCHEW, Hex Hd., 7/18-14 x 2-3/4
25 1657585 2 BLADE, 3&"
25 1656827 2 WaSHER, Spline
Frd 16856916 2 WASHER, Cup
28 1923491 L CAPSCREW, Hex Hd., 7/16-14 2 1
29 1860373 12 SCREW, Hax, Wash, Hd., Taptite, Bf6-18x 1
20 1931333 4 BOLT, Carriage, SM16-18 x 34
31 1803205 1 SHAFT, Roller, Centar
=2 B2TTE3 1 E-RING
3 1671577 1 BAFFLE
4 1821332 2 CAPSCREW, Hex Hd,, 5/16-18 x 3/4
305 1668500 1 BRACKET, Mower
36 1705453 1 BRACKET, Center, Boller
37 1927557 2 MUT, Hex Flange Whizlock, SAE-18
38 1868513 1 ROLLER
20 1673106 1 STCOFP, Belt
40 1655834 1 FULLEY ASSY.
41 e 1 WASHER, Nylon
42 1678100 1 WASHER, Wave
43 1707335 2 GASKET, Foam
44 1678329 1 BRACKET, Lift
45 1925650 1 CAPSCREW, Hex Hd, 516-18 x 3-1/2

23

Download from Www.Somanuals.com. All Manuals Search And Download.



SImplicl‘ly 36" Clutch & Rofler Support Group

WEnimuhe .03 cearance betwean tems 57 & 3
A=-""55

whan brake is engagedt.

Coat 0.0 with
anli-satze lubrigant.

MOTE: Afler installing mowar
onto teactor, rafer 1o tractor
Crporator's Manual to level
lhe mawar.

MCITE: Usa standard hardware
torgue spec. chart Unless
otherwise noted.

24

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1631419

Simplici
36* Clutch & Fofler Support Group implicily
Ref. Part:
Mo. Ne. oy, Cescription
1 1664004 4 CLIP, Brake Rod
2 1701532 1 SUPPORT, Brake
3 1701535 1 R0, Brake
4 1930645 2 MUT, Hex Range, 3/8-16
= 18I ETF 14 NUT, Hex, Flangs Whizdlock, 51618
& 1654655 1 STRARP
F 1663223 1 QUADRANT ASSY. (Includes Rel Nos. B, 9 &10)
g 1663222 1 SPRING, Flat
8 1 QUADRANT {Sea Ref. No. 7
10 810542 | RAVET, Tubular, 3f16 X 516
11 16E8053 1 SUPPQORT ASSY., Roller, B.H.
12 1523087 2 PIN, Clevis
13 1918447 & PIN, Catter, 3f32 x 3/4
14 108157 2 CLEVIS, Adjusting
15 1653768 1 CLAMP, Adiusting, YWheel Support
16 1655811 1 RQOD, Balt
17 106512 1 PNWOT
18 1668008 1 SLIPPORT ASSY ., Roller, L.H.
19 1931333 B BOLT, Carriage, 5/16-18 x 3/4
20 1916950 4 MNUT, Hex, Full, 3/8-15
21 1702341 1 SUPPORT ASSY., Mower
e 1702502 2 RQOD, Helght Adjustment
23 19306845 2 LOCKNUT, Hex, Flanga, 3f8-15
24 1674011 1 ARM ASSY., Rocker
25 108717 1 SFACER
26 1923220 2 CARRIAGE BOLT, ¥e-16x1-1/4
27 180177 1 SPACER
28 108662 1 GUICE ASSY., Hod
29 1928804 i SETSCREW, 1/4-20 x 38
30 #is1022 1 COLLAR, Set
a 183103 1 BPAING
a2 171320 1 RO, Clutch
33 1857242 1 SPACER
<= | 224358 2 WASHER
35 1924940 i WASHER, Plain, 13/32
25 18928057 1 CAPSCREW, Hex Hd., 3/8-18 x 2-3/4
ar 1656901 1 ARM, Pivot
3B 1923362 1 LOCKNUT, Hex, 5/16-18
30 * 1921333 1 CAPSCREW, Hex Hd., 5fi6-18x1
40 * 177649 1 WASHER, Compression
4+ * 1701563 1 LEVER, Brake
42 1821971 1 CAPSCHREW, Hex Hd., 3/8-18 x 1-3/4
43 1677750 1 LEVER ASSY., Cluteh {Incl. Ref. No. 56 Quy. 2)
44 18922755 2 WASHER, Flain
45 1683120 1 PULLEY ASSY.
4G 1866294 1 SPACER
47 1677135 1 GUARD, Spring
458 baindl I # P15 1 ROD, Braks
45 * 1655085 1 SPACER
g0 159153 2 SPRING
&1 1859252 1 UP-STOFR, R.H.
&2 1B6P233 1 UP-STOR, LH.
o3 19193256 4 WASHER, Plain
4 1820564 G BOLT, Cariage, S16-18x 1-1/4
55 1360074 3 CLIP, Hair Fin
58 1663114 2 BUSHING, Universal
a7 17071536 1 ROD, Brake
58 1824856 4 SCHEW, Hex Hd., Taptite, 5/16-18x 1/2
50 1924940 1 WASHER, 13/32
*Early Model Blade Brake systam,
*Later Model Blade Brake system.
25

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily

36" Roller & Misc, Group

D

Attach chaln
to right side
of mawer Lift arm.

Assembla rollars
wilh ribs to inside
as showrn.

i
Fé
- s
-",%h%"‘-‘-‘c--.-;?-:‘ ) :“_\:\
IM’---L____‘_‘ :-_‘{": .'_\'-'I'I ::{
4 E?‘M;\;“M el
¢ 7
pa—

MOTE: Use slandard hardware
lorgue spes, chart unless
gtharwise noted,

26

Download from Www.Somanuals.com. All Manuals Search And Download.

]



#ifg. No, 1691419

36" Aolfer & Misc. Groug

Simplicily

Ret. Part
Mo, No. Gty Bescriptlon
1 108505 1 V-BELT, Mower Drive
2 1673574 1 FIM, Rivet
3 1669241 1 CHAIN, Lift 4 Links
4 18350458 1 LOCKMUT, Hex, Flange, %/15-18
5 1821333 1 CAPSCHEW, Hex Hd., sf1&-18x 1
& 153124 4 RING, Retaining
v 1380020 a8 WASHER, Plain, &/8
B 1663487 4 ROLLER
=] 1918448 1 PIN, Colter, 3/32 x4
10 1658412 1 LEVER, Control
11 178935 1 GRIP, Handle
12 1668744 1 ROD, P.T.Q.
13 1950074 1 CLF, Halrpin
14 156306 2 PIN
15 176012 3 CLIP, Pin, Safety
18 1818452 2 FIN, Cotter, 1/8x 1
17 1685243 1 ROD, Lift
1B 1820161 1 NUT, Jam, 515-18
19 TE73575 1 CLEVIS
27

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily Peerless Model 801-019

28

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1692049

3 F
Poeriess Model B01-019 {See Notes Below} sfmpbndy
Aed. Part
Ne. Ne. Gy, Lescriptlon
1 Tro0TiA 1 CASE, Transax/e
2 FIBi36 1 GEAR, Spur (15 teeth)
28 FiB145 1 GEAR, Spur (12 teeth)
3 TrB126A 1 GEAR, Spur (20 teetn)
4 FI8127A 1 GEAR, Spur (25 teeth)
5 Fro129h 1 GEAR, Spur {30 testh)
& TFR2A 1 GEAR, Spur (20 testh)
7 FrE12ah 1 GEAR, Spur (35 testh)
8 1244 1 EEAR, Spur (30 teeth)
g FrE1224, 1 GEAR, Spur {22 testh)
10 TFE1284 1] GEAR, Spur (28 testh)
11 FTB146A 1 GGEAR, Spur (37 teathy)
12 TTE137A 1 GEAR, Spur (42 leeth)
13 TR4Z66 1 COLLAR, Shift
14 786060 1 SPROCKET ({14 12ath)
15 786061 1 SPAQCKET {10t2ath)
15 FFEZ204 i SHAFT, Counter
17 FIR113A 1 OEVEL FPINICN, [npLt
18 FoE074 1 SPACER
14 7raias 1 FiINION, Cutput
20 FFE138 1 GEAR, Output
21 70003 1 DK, Brake
a2 TR2OB5A 2 Key
25 7EECAD 1 RING, Ratmining
26 FEO105A a3 BUSHING, Flanged
27 FEOT1BA 1 BUSHING, Flanged
28 7B5082A 1 CHAIN, Roller (No. 41 chain, 22 links)
29 FaoT2 4 WASHER, Thrust
20 8122 2 BEARING, Needla
1| 2077 1 BALL, Stesl
a2 7B0M08 1 WASHER, Thrust
23 ¥92078 1 SCREW, Set, 3f8-16x 3f2
24 752073 ] SPRING
35 792073 17 SCREW, Hex Hd., Thread Forming, 1/4-20 x 1-1/4
b3 ¥BO10B 5 WASHER, Thrust
a7 TED121 1 BEARING, Ball
L 70113 1 WaASHER, Flat
Ja 780119 2 BEARIMNG, Ball

NOTE: Refer to L0, Plate on fransaxle 3¢ determine model.
Rel. Nos, 41 - 73 are found on following page.

NOTE: Se¢ an authorlzed Tecumseh deater for parts and
service; Peerless parts are hot avallable thru Simpliclty,

29

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily Pesrtess Mode! 801-019

29 —=iEy 34 gyo—71
s A< 1 TR

30

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1692049

i - .

Peerless Model 801-012 {See Notss Below) s:mplmdy

Ref. Part

No. Nec. Oty. Description

41 FEE0S1 2 SEAL, Square Cut

42 FEEDST 1 SEAL, Sgquare Cut

43 7Bonz 2 BEAR|ING, Masdie

44 7BD114 1 WASHER, Flat

48 FBEOS3 ] SEAT, Sguare Cut

47 freoez 1 COVER, Transaxde

A5 784290 1 ROD & FORK ASSY., Shiift

43 Te135 1 SHAFT, Inpat

=] FTE1844 1 SHAFT, Brake

51 TO0007 1 FLATE, Brake Pad

52 FOO00E 2 FAD, Braks

3 Fosn2e 2 FIN, Dowel

54 T9EOT5 1 LOCKNUT, &5/185-24

B5 702078 i WASHER, Flat

] TN O 1 [EVER, Brake

T TO2073 1 BCREW, Hex Hd, Thd. Form., 1/4-20x 1-1/4

57A To2085 1 SCREW, Hex Hd,, Thd. Form., 1/4-20 x 2-1/4

i Ta002E 1 HCOLDER, Brake Pad

59 T7EOE3A 1 GEAR ASSY., Differential (Incl, 2 of No. 80}

80 TFAODB 2 BUSHING

E0A FAO1 20 1 BUSHING

&1 TrB16E 2 GEAR, Bavel

&2 T 2 PINION, Bayval

53 TEE034 1 P, Drive

&4 ki lalal=ta) 2 WASHER, Thrust

BS Taz2018 2 HING, Retaining

B& TE2040 1 PN, Aol

&7 Fa0001 2 WASHER, Thrust

[£15] FTAE45 1 AXLE f15-1/2" long)

69 774644 1 AXLE [12-1/2" long)

70 FU2035 1 RING, Hetaining

71 rgiilaliie] 1 SEAL, Square Cuit

T2 7oE06E 1 SFPACER

T3 FEE088 1 BRACKET

NOTE: Refar to LD, Plate on transaxle to determine model.
Referance Nos, 1-29 ara found on the precading page,

NOTE: See an zuthorizad Tecumseh deeler for parts and
service; Peerless parts are not avalleble thra Simpllcity.

3

Download from Www.Somanuals.com. All Manuals Search And Download.



sfMFIl'Eﬂy Peerless Madel 936-039

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1692094

Peestless Model 930-039 (See Notes Bsfow) simpliﬂﬂ"

Ref. Part
Na. No., Gy Description
1 TT2107A 1 COVER, Tranzaxa
2 TEOCBG 2 BEARING, Nezdle
3 FIO102A 1 CASE, Transaxls
4 776260 1 SHAFT, Counter
5 7ra019 1 SHAFT & PINION ASSY., Output
= 7r8i130 i GEAR, Cutput
7 Traias ] GEAR, Spur {15 testh)
& Te2136 4 KEY, Shifter
g 784352 1 COLLAR, Shifter
10 784354 i ACD & FORK ASSY., Shift
1 778229 1 GEAR, Bevel (42 teeth)
12 FELARET-S 1 BEVEL PINION, Input
13 Fraza 2 GEAR, Bavel
14 778064 2 GEAR, Bavel Pinicn
15 778260 1 GEAR, Ring
16 FEG150 1 STHIP, Bearing
17 766139 1 FIN, Drive
18 TES102 1 SFACER
20 792077 1 BALL, Steel {5/16” dia.)
21 792078 1 SCREW, Set, 3/8-16 x 3/8
22 72079 1 SPRING
23 7BB0E1 2 RING, Seal
25 72073 17 SCREW, Flanged Hex Hd., Threadforming,
1/3-20 % 1-1/4
2e 792125 4 AIMG, Retainer (Pkg. of 2}
27 7O2035 1 AING, Retainer
o THREOA) 1 RING, Retainer
29 780072 & WASHER, Thrust
30 Ta0108 4 WASHER, Thrust
a1 TAOON 4 WASHER
a2 TE20M 1 0" RING
=3 FBROS1 1 SEAL, Square Cit
M FaH Q5A 4 BUSHING, Ranged
35 780118A 2 BUSHING, Flanged
36 TEO003 1 DISK, Brake
ar 20007 1 PLATE, Brake Pad
38 720008 2 PAL, Braks
i) FEE02E 2 PiM, Dowel
40 7I2078 1 WASHER, Flat
41 796019 1 LEVER, Brake
42 702073 1 BCREW, Flanged Hex Hd., Threadforming,
1f4-20 x 1-1/4
q2A, 792085 1 BCREW, Flanged Hex Hd., Thraadforming,

1/3-20 % 1-1/4
NOTE: Refer to |.D. Piate on fransaxle to determine mindel,
Ref, Nos, 43-150 are found on felleving page,

NCTE: See an authatized Tecumseh deaalear for paris and
service; Peerless parts are not avellable thru Simpliclty.

33

Download from Www.Somanuals.com. All Manuals Search And Download.



Eimplicily Peeress Model 930-039

Download from Www.Somanuals.com. All Manuals Search And Download.



Mfg. No. 16520584

FPeerless Model 930-039 (See Noles Below)

Simplicily

Description

Ref. Part
Mo, Ho. ary
43 782075 1
44 790025 1
45 7BEOEE 1
45 786086 1
47 74827 1
48 FI4798A 1
4G FELRE=) 1
50 FrB124A 1
& FrE123A 1
b2 FrE122A 1
53 782048 1
56 ¥7B230 1
57 TFE128A 1
58 TFE127A 1
54 TrE128A 1
&0 Fraes 1
63 FEE071 1
G4 7BE072 1
65 FE010a 1
B8 ¥ieids i
&7 TIE3EA 1
B8 Tes11e 1
B3 TBOOS1 2
70 Feeiig 1
1 Fag0e0 1
72 FE2074 1
74 fa2137 2
75 Fa0gag 1
FL FEEO7EA 2
g FEEDE2A, 1
az 7880c1 1
23 788124 1
a0 7880678 1
150 510334 1

MUT, Lock, 51824
HOLDER, Brake Pad
SPACER

BRACKET, Brake Lever
AXLE {11-5/32" Long)
AXLE [16-27/32" Lang)
GEAR, Spur {37 teeth)
GEAR, Spur {30 teeth)
GEAR, Spur {25 testh)
GEAR, Spur (22 tecth)
GEAR, Spur {19 teeth)
GEAR, Spur [12 testh)
GEAR, Spur (20 teeth)
GEAH, Spur (25 teath)
GEAR, Spur {28 tecth)
GEAR, Spur [31 teath)
SPACER

SPACER

WASHER, Thrust

SHAFT, input

SHAFT, Brake (4-Keysd)
(LY

WASHER, Thrust
SPACER

SEAL, Square Cut

PLUG, Hex Hd., 91&-18 Thread
FITTING, Lubrication
WASHER, Thrust

RING, Hetaining (Pkg. of 8
CHAIN, Raller {Mo. 41 chain, 22 Links)
SPADCKET (10 teath)
SPRACCKET (14 teath)
GFEASE (32 0z Botle Bentenite grease)
ADHESIVE {Loctite #515)

NOTE: Refer to .0, Plate on transaxie to datermine medeal.

Reference Nos. 1-42A are found on the preceding page.

NOTE: Zee an authorlzed Tecumseh desler for parts and
service; Peerless parts ara not available thru Slmplicity.

35

Download from Www.Somanuals.com. All Manuals Search And Download.



Dscal Group

Located on fop of
engine. Read fram
spark; plug side of

engine. I

36

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1692049, 1692094, 1691419

Simplicity

Dacal Gratp
Ref. Part
No. No. Oy, Description
1 1668202 1 DECAL, Simplicity
2 1708030 1 CECAL, Hoad, R.H.
3 1708031 1 CECAL, Hoad, LH.
4 1707994 1 DECAL, Drive Balt (ussd on 1892049 anly)
1708232 1 DECAL, Drive Belt (Used on 1882094 anly)
5 1708276 1 DECAL, Shift Pattarn:
B 1734910 £ DECAL, Cutting Width, 258"
7 167343 1 DECAL, Dash, LH, Sida
8 1673430 1 DECAL, Bash, R.H. Side
a 1707722 1 DECAL, 12BTG
10 1 DECAL, Battety, Simglcity (Mot Serviesd)
11 1704276 1 DECAL, Danger, Rotating Blade
12 1 DECAL, OPEl (Mot Serviced)
13 1704277 1 DECA|, Danger, Deflector in Flace
14 1656855 1 DECAL, Mower Height
15 1707648 1 DECAL, Simpficity, 12 HP, 1iC
© P . o " e
(SNOWTHROWER & | A WARNING " BRAKE & CLUTCH j
MOWER PTO ENGAGE
AVOID SERIGUS INJURY m
ENGAGE DR DEATH =1 ~
E{— * REAR QFERATOR'S mmucill ;
"‘E-'nm'l' Lnl:l-TIl:IH AND FLIH W OF ALL
DISENGAQE || {| | SO ey oevieen auranns, L, E
[ imaeneanmisns v, /e
e .7 || B THE BLAZE h BRAME )
r}_ : _\_‘I .Eﬁuiﬂj?;ﬂmg WHEN CHILDREN OR GTHERS | .r"— —..
SHIFT PATTERN ::ﬂ:ﬂugmﬁl‘”[:{l;lﬂl% S MOWER LIF?
WS shcumn.
& IVOUD SIaR0EN @
l‘ﬂ'&ﬂé’lﬂ# B-Itl UF A HILL, (¥ HOT
54321 +GID [IF AND OFWH BLOPES, HIIT ACADSS. RAISE
# [F BACHINE STOPS GOING |.|'H'||LL. STOF
BLAOE AHD ELCK QQWN SLOWLY.
*» BE SURE m%@ub EH'EIH'EI.HE
H ITOPPED BEFD G HAND3 DA FEET
NEAR BLAKDME ME
= WHER LEAVIG KACHIAE, SRUT OFF EHGINE, yy
L ) xﬂm WX, AN SET RARKIRS HRARE. L / LOWER )
& ®
Raf. No. 5

4k DANGER

ROTATIHO CUTTIHG BLADE

00 HAT PUT HANDS
@A FEEN UNDER
% MDWER DECK WHILL
4, ELADE E5 ROTAIENG,

Hol. No. 11

/4x DANGER

W TnduT DEXLECIIA
UF EHMAE GRAGS
LATCHER IN FLALCE.

Raf. Mo, 13

ROTATIMG CUTTING BLADE
0Q NOT OFCAATE RDNER

37

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily

38

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily

J9

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily

40

Download from Www.Somanuals.com. All Manuals Search And Download.



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
SIZE SAE GRADE #2 - SAF GRADE #5 SAE GRADE #8
In/Lbs. In./Lbs. in./Lbs.
Ft.fLbs. Nm. Ft./lbs. Nm. Ft./Lbs. Nm.
B-32 i9 2.1 20 3.4 41 4.6
8-36 20 2.3 H 3.5 43 4.9
10-24 27 a1 43 4.9 &0 6.8
10-32 . 31 3.5 49 5.5 £8 7.7
1/4-20 &6 76 B 10.9 12 16.3
1/4-28 76 86 10 13.6 14 19.
5M16-18 1 15. 17 231 - 25 a4,
5/16-24 12 16.2 19 25.8 25 34,
3/8-i6 20 27.2 30 40.8 45 61.2
3f8-24 23 ata 35 47.B &0 £8.
71614 30 40.8 50 EB. 70 95.2
7M16-20 35 47.6 5G 74.8 80 108.8
1/2-13 50 68. = 102, 110 149.6
1/2-20 &5 74.8 a0 122 .4 120 163.2
9M6-12 65 88.4 10 148.6 150 204,
9M16-18 75 102, 120 163.2 170 231.2
5/8-11 L2 4 122.4 150 204, 220 2992
5/8-18 100 136, 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525,
3/4-16 180 244.8 300 408, 420 571.2
7/8-9 140 160.4 400 544, 00 816,
7/8-14 155 210.8 440 598.4 660 8297.6
1-8 220 2892 580 788.8 900 1,224,
1-12 240 328.4 640 B70.4 1,000 1,360.
. BOLT HEAD MARKING
HOTE: $.A.E. GRADE:
1. These torque values are to be uged for all hardware
aexluding: locknuts, seli-tapping serews, thraad 2 O
farming screws, sheet metal screws and socket head
satscrews.
2. Recommended saating torque values for locknuts: 5 @
A, For prevailing torgue locknuts - use B5% of grade S
torques.
b. For flange whizlock nuts {and screws) - use 135% a %
of grade S torgues.

3. Unless otherwise noted oh assembly drawings &l
torgua values must mest this specification.

Download from Www.Somanuals.com. All Manuals Search And Download.



SIMPLICITY MANUFACTURING, INC. TP 1:59
500 N. Spring St., P.O. Box 997 EIF!;IQ!EI EL N U'fx:rff-'
Port Washington, WI USA 53074-0937 -

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/



